AVES / 5FT / KING
ASSEMBLY INSTRUCTIONS

PLEASE DO NOT USE ELECTRICAL ITEMS IN THE STORAGE COMPARTMENTS AREA,
WHEN THE FABRIC GAP FILLERS ARE IN PLACE.

1. PLEASE .READ THESE INSTRUCTIONS CAREFULLY
2. DO NOT THROW AWAY PACKAGING MATERIALS UNTIL ASSEMBLY IS COMPLETE.

3. ASSEMBLE THIS ITEM ON A SOFT RUG AND SMOOTH SURFACE,SUCH AS A RUG
OR CARPET,TO PROTECT THE FINISH.

4. TWO PEOPLE ARE REQUIRED TO ASSEMBLE THIS PRODUCT.
5. ONLY TIGHTEN THE SCREWS WHEN THE BED IS FULLY ASSEMBLED.

6.WHEN THE BED IS ASSEMBLED AND READY TO USE FOR THE FIRST TIME AND
THE FRAME IS IN ITS UPRIGHT POSITION,YOU MAY HAVE TO PULL DOWN FAIRLY
FIRM ON THE FRAME TO RELEASE THE GAS IN THE ARMS.

7. IF ANY OF THE BED PARTS ARE MISSING,PLEASE CONTACT YOUR RETAILER AS
SOON AS POSSIBLE AND QUOTE THE MISSING PAPT NUMBER ALONG WITH YOUR
FULL POSTAL ADDRESS.THIS WILL ENSURE THAT THE MISSING PART IS

DISPATCHED TO YOU SPEEDILY.

8. IN THE EVENT OF ANY COURIER DAMAGE OR FAULT THAT IS SPOTTED ON
OPENING THE BOXES,IT IS ESSENTIAL THAT ALL THE COMPONENTS FROM,THE
AFFECTED BOX ARE PACKED BACK IN THE ORIGINAL BOX AND SAFELY SECURED.

PLEASE SEND PHOTOGRAPHS OF THE DAMAGE/FAULT TO YOUR RETAILER,

QUOTING THE BED SIZE AND COLOUR SO THAT THE MATTER CAN BE QUICKLY
RESOLVED. THIS PROCESS USUALLY TAKES APPROXIMATELY 3-4 WORKING DAYS.

Page 1 of 11




HARDWARE LIST

A) Bolt M8 x 25mm - 2pcs

Q»»»»»

B) Bolt M8 x 30mm - 28pcs

@))» )

(C) Bolt M8 x 40mm - 8pcs

&)

(D) Bolt M8 x 45mm - 6pcs

&)

(E) NUT M8 x 13mm - 6pcs
&
(F) 46mm M4 screw - 4pcs

(D~

(G) Spring Washer M8 - 11pcs

<S>

u
(H) 50mm M5 screw (Silver) - 11pcs
>

() Flat Washer M6X16mm - 4pcs

(J) 15mm M4 bolt - 4pcs

K Spanner 1p

:@

L) Allen Key M5 - 1pc

©

M) Allen Key M4 - 1pc

ﬁ)

N) Double Plastic Cap x 60pcs

=

(O) Mattress Stopper - 2pcs

i

(P) Metal Corner Plate - 4pcs

i

Page 2 of 11

PART LIST

(1) Headboard x 1pc

(2) Footboard x 1pc

(3) Sidr Rail x 2pcs

5) Horizontal Support Bar x 1pc

~

6) Base Board x 2pcs

@

7) Wooden Support x 4pcs

%//

8) Slats x 30pcs

/

(9) Gas lift parts x 2pcs

\

(10) Bottom Board of Drawer x 1pc

N

(11) Drawer Side Panel x 2pcs

Ty

(12) Back Panel of Drawer x 1pc

(13) Side rail cover x 2pcs




Four pre - drilled holes at headboard for fixing

gas lift mechanism marked as R

ism marked as L

Four pre - drilled holes at
headboard for fixing gas i

mechan

STEP 2

Page 3 of 11




STEP 3

STEP 4

Page 4 of 11




STEP 5

STEP 6

Page 5 of 11




STEP 7

Page 6 of 11




STEP 9

TV lifting power cord

;1 i/’ﬁﬁ Power cord

Extension lead

TV lifting power cord

f'@»
(@
-~

Plug the TV power cable into the socket at the bottom of footboard
then connect your own media cables as required.

Connect the cables to the television & media equipment making
sure the cables are not loose. If necessary use cable ties & cable
clips to route cable safely.

When TV is fitted, it is easier to push due to balance of the weight.

When down, power for TV turns off automatically.
When TV is raised, power turns back on automatically

AWARNING
HAZARDOUS VOLTAGE]

[

 s— i m—|
POWER OUT
TO TV ONLY

AC 220-240V

Power Lead

Page 7 of 11







TV Lift Mechanism

Additional cable outlets for
additional electrical connections

AV /HDMI Ethernet Wire

2
2

] N

Wire through from bottom
of footboard

\
Place the wire cable through the Cable Management Caps to prevent any damage to

the wire cable (eg.other power cord) when TV Lift Mechanism is operating.
Make sure the wire cables are long enough to let the TV Lift Mechanism move freely.

Page 9 of 11




STEP 11

STEP 12

Page 10 of 11




STEP 13

Page 11 of 11




	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11

